Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    BRAKE PIPES AND HOSES.LHD
    1 9197939 48 00 939 PIPE,ASSY.,BRAKE,FRONT,LH-LHD (NLS.- NO REPLACEMENT PART)
    2 9197940 48 00 940 PIPE,ASSY.,BRAKE,FRONT,RH-LHD (NLS.- NO REPLACEMENT PART)
    3 9197931 48 00 931 PIPE,ASSY.,BRAKE,MAIN CYLINDER TO ABS UNIT,FRONT,LHD (NLS.- NO REPLACEMENT PART)
    4 9197933 48 00 933 PIPE,ASSY.,BRAKE,MAIN CYLINDER TO ABS UNIT,REAR,LHD (NLS.- NO REPLACEMENT PART)
    5 9197936 48 00 936 PIPE,ASSY.,BRAKE,ABS UNIT TO BULKHEAD,RH-LHD (NLS.- NO REPLACEMENT PART)
    6 9197935 48 00 935 PIPE,ASSY.,BRAKE,ABS UNIT TO BULKHEAD,LH-LHD (NLS.- NO REPLACEMENT PART)
    7 9197929 48 00 929 PIPE,ASSY.,BRAKE,INTERMEDIATE,RH (NLS.- NO REPLACEMENT PART)
    8 30585605 48 00 930 PIPE,ASSY.,BRAKE,INTERMEDIATE,LH (NLS.- NO REPLACEMENT PART) - GMCC MEXICO
    8 9197930 48 00 930 PIPE,ASSY.,BRAKE,INTERMEDIATE,LH (NLS.- NO REPLACEMENT PART)
    9 9198320 48 01 364 PIPE,ASSY.,BRAKE,REAR,RH
    9 9197928 48 00 928 PIPE,ASSY.,BRAKE,REAR,RH (NLS.- NO REPLACEMENT PART)
    10 9197927 48 00 927 PIPE,ASSY.,BRAKE,REAR,LH (NLS.- NO REPLACEMENT PART)
    11 9197917 48 00 917 HOSE,BRAKE PIPE TO CALIPER (NLS.- NO REPLACEMENT PART)
    12 9197923 48 00 923 CLIP,BRAKE HOSE TO WISHBONE,FRONT
    13 9198151 48 01 151 NUT,HEX.,SELF LOCKING,M6,BRAKE HOSE TO WISHBONE,FRONT (NLS.- NO REPLACEMENT PART)
    14 9197919 48 00 919 UNION,M10,BRAKE PIPE TO BULKHEAD (NLS.- NO REPLACEMENT PART)
    15 9197746 48 00 746 CLIP,2-WAY,BRAKE PIPES TO FRONT TUNNEL
    16 9197918 48 00 918 CLIP,BRAKE PIPE,4.7MM (NLS.- NO REPLACEMENT PART)
    17 9198127 48 01 127 SCREW,HEX.HD.,M6 X 20,PIPE FIXING
    18 9198129 48 01 129 CLIP,BRAKE PIPE (NLS.- NO REPLACEMENT PART)
    BRAKE PIPES AND HOSES.RHD
    1 9197941 48 00 941 PIPE,ASSY.,BRAKE,FRONT,LH-RHD (NLS.- NO REPLACEMENT PART)
    2 9197942 48 00 942 PIPE,ASSY.,BRAKE,FRONT,RH-RHD (NLS.- NO REPLACEMENT PART)
    3 9197932 48 00 932 PIPE,ASSY.,BRAKE,MAIN CYLINDER TO ABS UNIT,FRONT,RHD (NLS.- NO REPLACEMENT PART)
    4 9197934 48 00 934 PIPE,ASSY.,BRAKE,MAIN CYLINDER TO ABS UNIT,REAR,RHD (NLS.- NO REPLACEMENT PART)
    5 9197938 48 00 938 PIPE,ASSY.,BRAKE,ABS UNIT TO BULKHEAD,RH-RHD (NLS.- NO REPLACEMENT PART)
    6 9197937 48 00 937 PIPE,ASSY.,BRAKE,ABS UNIT TO BULKHEAD,LH-RHD (NLS.- NO REPLACEMENT PART)
    7 9197929 48 00 929 PIPE,ASSY.,BRAKE,INTERMEDIATE,RH (NLS.- NO REPLACEMENT PART)
    8 30585605 48 00 930 PIPE,ASSY.,BRAKE,INTERMEDIATE,LH (NLS.- NO REPLACEMENT PART) - MEXICO
    8 9197930 48 00 930 PIPE,ASSY.,BRAKE,INTERMEDIATE,LH (NLS.- NO REPLACEMENT PART)
    9 9198320 48 01 364 PIPE,ASSY.,BRAKE,REAR,RH
    9 9197928 48 00 928 PIPE,ASSY.,BRAKE,REAR,RH (NLS.- NO REPLACEMENT PART)
    10 9197927 48 00 927 PIPE,ASSY.,BRAKE,REAR,LH (NLS.- NO REPLACEMENT PART)
    11 9197917 48 00 917 HOSE,BRAKE PIPE TO CALIPER (NLS.- NO REPLACEMENT PART)
    12 9197923 48 00 923 CLIP,BRAKE HOSE TO WISHBONE,FRONT
    13 9198151 48 01 151 NUT,HEX.,SELF LOCKING,M6,BRAKE HOSE TO WISHBONE,FRONT (NLS.- NO REPLACEMENT PART)
    14 9197919 48 00 919 UNION,M10,BRAKE PIPE TO BULKHEAD (NLS.- NO REPLACEMENT PART)
    15 9197746 48 00 746 CLIP,2-WAY,BRAKE PIPES TO FRONT TUNNEL
    16 9197918 48 00 918 CLIP,BRAKE PIPE,4.7MM (NLS.- NO REPLACEMENT PART)
    17 9198127 48 01 127 SCREW,HEX.HD.,M6 X 20,PIPE FIXING
    18 9198129 48 01 129 CLIP,BRAKE PIPE (NLS.- NO REPLACEMENT PART)